IN221101061V02_US_CA

920-072V80_920-072Va1

i) )

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

ASSEMBLY INSTRUCTION



Read these instructions carefully and retain them for future use.
When using the product, basic safety precautions should always be
followed to reduce the risk of injury including the following:
eUnpack all hardware bags and components to ensure you have all
the parts.

®Use the tools included to assemble the desk, don’t use the incorrect
tools to assemble.

®Do not climb, stand or sit on the desk.

®Do not place objects on the desk when moving.

®Check to ensure all bolts, screws and brackets are tightened on a
regular basis.

®Do not place the table in a humid environment.

®Do not place heavy objects on the table when storing.

There is potential risk of personal injury not to follow the instructions
when in use.



Parts List

@ Lift column™1

Lift column®1

LX)
&)

@ Frame*1

(F) Motor Rod*1

H5# wrench*1
cross screwdriver®1

W

B,

@ M6 screws*24 @ M4 screws*1
@ Tapping screws*4

¥ v T
O ® ©




Step 1:
Fixing @lift column and ®lift column to the table leg with @M6 screws.M6 screws using the supplied
spanner®.

G)

DN prohibited remove

Step 2:
2.1 Assembling frame tightened with UM6 screws.M6 screws using the supplied spanner®.
2.2 Then install the two side bracket with WM6 screws.M6 screws using the supplied spanner®.

@1 Pay attention to
side bracket direction




Step 3:

3_.1@'3 shown in Figure 1, insert the hexagonal barinto the table leg A until the buckle is not
visible.

3.2 Assemble the other end of the connecting rod to the table leg B and screw on the handle.
The handle does not need to be tightened. Note: As shown in Figure 2 below, it needs to be
aligned with the card slot.

3.3 Pull the connecting rod with the handle to the bottom end of the table leg Ain the direction
of the arrow as follows.

3.4 Tighten the handle and install the ®M4 screws.M4 screws using the supplied screwdriver®..

On the card slot

.}

Step 4:

4.1 Lay the table board flat and put the table shelf on it.

4.2 After connected two desk top with pins and put on the frame and tightened with @M6 screws,
put on the hand handset.M6 screws using the supplied spanner®.

4.3 The hand controller is fastened to the table with ©self-tapping screws.Self-tapping screws
using the supplied screwdriver®..

4.4 Conectthe @.power cord and motor of the ®power supply ®handest as show in the figure.

Vs

®,

Notice: please preload all the
screws into the holes first and
then fasten them up.




Operational instructions

1. Lift Column

Press the@button or@button to control the lift column up or down @Press the button to control
up of the lifting column, you can see the height (displayed number) on the screen; press the
button to control the down of the lifting column, you can see the height (displayed number) on
the screen.©

2. Set memory height
Press(@®®®) button for 2 seconds, set the current height to the memory height, When flashing
display "H1~H4"2 seconds, after 2 seconds display real-time height.

3. call memory height
Press the number button (@®@®®) can call its corresponding height, lift column will automatically
run to the right position.

4. stroke reset

"E10. E20" alarm state or running to the lowest height position, press the button®3 seconds,
after the display ( rE5 Reset) is released, the lifting column starts to run down to the bottom of
the frame and rebound to a certain height, the resetis completed to display the lowest height.

5. protection and alarm

1.Block Protection: Display "E02." During the movement of the desk top vibration, collision or
tilt desktop, which will alarm and immediately stop, reverse motion set the distance after
automatic release, orin the reverse run press any key to stop and release. should be checked
and ensured that the table does not vibrate substantially during operation, hit an obstacle or
occur a tilt re-run.

2.0verheating protection: Display "Hot ." Continuous operating may initiate this protection
and should be recharged or waited for at least 18 minutes before use.

3.Motor abnormal protection: Display "E10." Should be power off, re-check and ensure that
the connection of the motor to the controller is reliable and then reconnect.

4.Overload protection: Display "E20." This alarm should be removed from the desk top when
it's operating up; if this alarm occurs when it’'s operating down, cut off the power and the
heavy objects should be removed, and the power should be re-charged.

5.Under-voltage protection: Display "E31." Should be power off, recheck and make sure the
connection between the power supply and the handset is reliable, then connect the power.

6.0ver-voltage protection: Display "E32." Should be power off, recheck and make sure the
connection between the power supply and the handset is reliable, then connect the power.



IN221101061V02_US_CA

920-072V80_920-072Va1

i) &)

IMPORTANT - CONSERVEZ CES INFORMATIONS
POUR VOTRE CONSULTATION ULTERIEURE: LISEZATTENTIVEMENT

INSTRUCTIONS D'ASSEMBLAGE




PRECAUTIONS IMPORTANTES

Lisez attentivement ces instructions et gardez-les pour une utilisation ultérieure.

Lors de l'utilisation du produit, des mesures de sécurité de base doivent toujours étre
respectées pour réduire le risque de blessure, notamment les suivantes :

eDéballez tous les sacs de matériel et les composants pour vous assurer que les piéces
sont toutes présentes.

eUtilisez les outils fournis pour assembler le bureau, n'utilisez pas d'outils incorrects pour
'assemblage.

eNe montez pas, ne vous tenez pas debout et ne vous asseyez pas sur le bureau.

eNe posez pas d'objets sur le bureau lors de son déplacement.

e\V/érifiez que tous les boulons, vis et supports sont régulierement serrés.

eNe posez pas la table dans un environnement humide.

eNe mettez pas d'objets lourds sur la table lors de son rangement.

Il y a un risque potentiel de blessure corporelle a ne pas suivre les instructions lors de
I'utilisation.



Liste des pieces

@ Colonne de levage*1
%

@ Tige du Moteur*1

@ Plateau*2+Goupille eb bois*10
Porte-secteur d'alimentation*1

(H) Clé a molette 5#*1
Tournevis cruciforme®1

.
G, G)
(1) Console de commande+BoXtier (D Vis M6*24
d'alimentation+Cordon d'alimentation| (Dyvis a trie*4




Etapes d'assemblage

Etape 1 :
Fixation de la colonne de levage A et de la colonne de levage B au pied de la table a l'aide
des vis J M6 a l'aide de la clé fournie H

G)

Interdit de démonter

Etape 2 : NS S
2.1 Assembler le cadre en le serrant avec les vis J M6.M6 a l'aide de la clé H fournie.
2.2 Ensuite, installez les deux supports latéraux avec les vis J M6.M6 en utilisant la clé H

fournie.
Faites attention au sens

du support latéral




Etape 3 :

3.1 Comme indiqué sur la figure 1, insérez la barre hexagonale dans le pied de la table A
jusqu'a ce que la boucle ne soit plus visible.

3.2 Assemblez 'autre extrémité de la barre de liaison au pied de la table B et vissez la
poignée.

Il n'est pas nécessaire de serrer la poignée. Remarque : comme le montre la figure 2
ci-dessous, elle doit étre alignée avec la fente de la carte.

3.3 Tirez la tige de connexion avec la poignée vers l'extrémité inférieure du pied de la
table A dans le sens de la fleche comme suit.

3.4 Serrez la poignée et installez les vis K M4 a I'aide du tournevis H 2 fourni.

Etape 4 :

4.1 Posez le plateau de | table a plat et posez la planche de la table dessus.

4.2 Apres avoir relié les deux plateaux de table avec des goupilles, placez-les sur le cadre
et avec des vis J M6. Installezet serrez les vis M6 a I'aide de la clé H fournie.

4.3 La console de commande manuelle est fixé a la table a l'aide des vis
auto-taraudeuses L. Vissez les vis auto-taraudeuses a l'aide du tournevis fourni H.

4.4 Connectez le cordon d'alimentation I3 et le moteur du boftier d'alimentation I> de la
console I1 comme illustré sur la figure.

®,

Remarque : veuillez d'abord

positionner toutes les vis dans

les trous, avant de les fixer.

Méme coté



Instructions d'utilisation

1. Colonne élévatrice

Appuyez sur les boutons @ & pour commander la montée ou la descente de la
colonne élévatrice. Appuyez sur le bouton @ pour actionner la montée de la
colonne élévatrice, vous pouvez voir la hauteur (chiffre affiché) a I'écran ; appuyez
sur le bouton & pour actionner la descente de la colonne élévatrice, vous pouvez
voir la hauteur (chiffre affiché) a I'écran.

2. Configurer la hauteur de référence

PAppuyez sur le bouton (1234) pendant 2 secondes, pour enregistrer la hauteur actuelle
dans la mémoire. Lorsque l'affichage "H1~H4" clignote pendant 2 secondes, la hauteur en
temps réel s'affiche aprés 2 secondes.

3. Choisir une hauteur prédéfinie.

Appuyez sur le bouton numérique (1234) pour sélectionner la hauteur correspondante, la
colonne élévatrice se met automatiquement dans la bonne position.

4. Réinitialisation

En cas d'alarme "E10. E20" ou lorsque la hauteur la plus basse est atteinte, appuyez sur
le bouton pendant €@ 3 secondes, I'écran affiche ( Réinitialisation), la colonne élévatrice
commence a descendre jusqu'au bas du cadre puis rebondit a une certaine hauteur. La
réinitialisation est terminée et affiche la hauteur la plus basse.

5. protection et alarme

1.Protection contre les blocages : Affichage "E02". Pendant le déplacement du bureau, les
vibrations, les collisions ou l'inclinaison du bureau peuvent déclencher une alarme et
s'arréter immédiatement. Un mouvement inverse permetra de régler la distance aprés la
libération automatique ou dans le cas contraire appuyer sur n'importe quelle touche pour
arréter et relacher. 1l convient de vérifier et de s'assurer que la table ne vibre pas de
maniére importante pendant le déplacement, qu'elle ne heurte pas un obstacle ou qu'elle
ne subit pas une reprise d'inclinaison

2.Protection contre la surchauffe : Affichage "Surchauffe".Une utilisation continue peut
déclencher cette protection et doit étre rechargée ou attendre au moins 18 minutes avant
d'étre utilisée.

3.Protection contre les anomalies du moteur : Affichage de "E10". Il faut couper
l'alimentation, revérifier et s'assurer que la connexion du moteur au contrbleur est
correcte, puis la reconnecter au besoin.

4 .Protection contre les surcharges : Affichage "E20". TCette alarme doit étre retirée du
bureau lorsqu'elle est en fonctionnement ; si cette alarme se produit lorsqu'elle est en
fonctionnement, coupez le courant, retirez les objets lourds et rechargez le courant.
5.Protection contre la sous-tension : Affichage "E31". Il faut couper I'alimentation,
revérifier et s'assurer que la connexion entre I'alimentation et la console est fiable, puis
brancher I'alimentation.

6.Protection contre la surtension : Affichage "E32". Doit étre éteint, revérifier et s'assurer
que la connexion entre I'alimentation et le combiné est fiable, puis brancher I'alimentation.



Input voltage 110-240(AC) |V
Input AC frequency 47-63 Hz
Output voltage 29 \Y;
Output current 1.8 A
Output power 52.2 W
Average active efficiency 38 %
Efficiency at low load (10 %) 88 %
No-load power consumption 40 W

If you have any questions, please contact our customer care center.
Our contact details are below:

& 001-877-644-9366
M customerservice@aosom.com

Imported by Aosom LLC
27150 SW Kinsman Rd Wilsonville, OR 97070 USA
MADE IN CHINA

If you have any questions, please contact our customer care center.
Our contact details are below:

Si vous avez la moindre question, veuillez contacter notre centre d'assistance a la clientéle.
Nos coordonnées sont les suivantes:

& 416-792-6088

L." customerservice@aosom.ca

Imported by Aosom Canada Inc.

7270 Woodbine Avenue, Unit 307, Markham, Ontario Canada L3R 4B9
MADE IN CHINA

Importé par Aosom Canada Inc.
7270 Woodbine Avenue, unité 307, Markham, Ontario Canada L3R 4B9
Fabriqué en Chine




